

Certificate of Test

Customer: Klober UK Ltd
Product: Klober Wakaflex Flashing and Wakaflex Adhesive

Tests: The BRE Number 3 wind tunnel was used for high speed testing of a roof and chimney with Klober Wakaflex flashing which was applied using Wakaflex adhesive. The roof specimen was fixed to a turntable to allow testing to be carried out for the following wind directions: wind parallel to the ridge, wind perpendicular to the ridge and wind at $\pm 45^\circ$ to the ridge. The maximum wind speed during the testing was 51m/s (114mph); this was the limit of the wind tunnel. The flashing was inspected for signs of damage or debonding throughout the testing and again at the completion of the testing.



Results: The high speed wind did not cause any visible damage to or debonding of the flashing. The Klober Wakaflex flashing, as installed on the test chimney using Wakaflex adhesive can withstand a wind speed of at least 51m/s (114mph) without damage.

Date of test: 2nd April 2015

Certificate No: 302-814

Signed:



Date: 10th April 2015

Dr J Bregulla, Director, Building Technology Group

For and on behalf of Building Research Establishment Ltd, Garston, Watford, WD25 9XX

BRE does not endorse this product nor warrant its performance in use and accepts no liability for any loss or damage arising from its use